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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.91 4.72 9.67 9.73 | 1445 | 14.27 | 18.66 | 18.90
Middle CH - - - 4.92 4.82 9.83 9.63 | 14.27 | 14.15 | 18.74 | 18.62
Highest CH - - - 4.89 4.86 9.65 9.67 | 14.39 | 14.15 | 18.66 | 18.78
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.79 - 9.69 - 14.09 18.74
Middle CH - - - 4.72 - 9.79 - 14.15 18.82
Highest CH - - - 4.85 - 9.77 - 14.30 18.74
TEL : 886-3-327-3456 Page Number : A38-5 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum 3 trum 2
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.570722 GHz 15.15 dBm ndB down 4.505 MHz ML 1 2.573820 GHz 14.00 dBm ndB down 4,715 MHz
T1 1 2,570052 GHz -10.52 dBm nd8 26.00 d8 T1 1 2.570142 GHz -13.04 d8m nd8 26.00 da
T2 1 2,574953 GHz -10.69 dém Q factor 524.1 T2 1 2.574858 GHz -11.57 dém Q factor 545.8
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

3 trum 2
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.54 dBm| ™Il 14.02 dBm|
2.59529000 GHz 2.59974100 GHz,
20 20
Y ndB 26.00 dB)| wT ndB 26.00 dB|
04 EANPLT S L A Yol 4.915000000 'VIHz 104 - y PN BP 4.815000000 'V!Hz
i q factor 528.0) | Q factor | 538.7]
o4 / \ 0 di |
o i [ |
-t0d 2 2 -10 di , 4
/ \ / \
204 § 20 d . |
h |
u Al | / \\ /-
L\le} Sl W Y L rono T e
-40d
-50 d -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 10.0 MHZ CF 2.595 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,59529 GHz 15.54 dBm ndB down 4.915 MHz ML 2.553741 GHz 14.02 dBm ndB down 4,515 MHz
T1 1 2592552 GHz -10.37 dém nd8 26.00 d8 T1 1 2.592592 GHz -11.77 d8m nd8 26.00 da
T2 1 2597463 GHz -10.08 dém Q factor 526.0 T2 1 2.557408 GHz -12.00 dém Q factor 538.7
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.615562 GHz 14.61 dBm ndB_down 4.885 MHz ML 2.61791 GHz 14.10 dBm ndB_down 4.BEE MRz
TL 1 2,615002 GHz -11,85 dbm nd8 26.00 dB TL L 2.615062 GHz -12.14 dBm n 26.00 dB
T2 1 2,619888 GHz -11.80 d8m Q factor 535.4 T2 1 2.619918 GHz -11.98 dam Q factor 539.2
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,577458 GHz 16.23 dBm ndB down 9.67 MHz ML 1 2.571424 GHz 15.68 dBm ndB down 9.73 MHz
TL 1 2,570145 GHz -10.29 dam nds 26.00 d8 TL L 2.570145 GHz -10.76 dam nds 26.00 d8
T2 1 2,579815 GHz -9.46 dBm Q factor 266.5 T2 1 2.579875 GHz -10.22 dém Q factor 264.3
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Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum = pectrum -
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,595859 GHz 16.18 dBm ndB down 9.63 MHz ML 2.553362 GHz 15.58 dBm ndB down 9,63 MHZ
TL 1 2,590065 GHz -9.80 dBm nd8 26.00 dB TL 1 2.590205 GHz -9.40 dém nd8 26.00 d8
T2 1 2,599895 GHz -9.85 dBm Q factor 254.1 T2 1 2.599835 GHz -10.58 dém Q factor 269.3
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Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

pectrum s pectrum
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.615579 GHz 15.41 dam nd@ down 9.65 MHz ML 2.611424 GHz 16.34 dam nd@ down 9.67 WHZ
T 1 2,610185 GHz -11.44 dBm nd8 26.00 dB TL L 2,610205 GHz -9.40 dBm n 26,00 d8
T2 1 2.619835 GHz -11.43 dBm Q factor 271.0 T2 1 2.619875 GHz -9.31 dBm Q factor 270.0
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.57 dBm| ™Il 14.71 dBm|
2.5795980 GHZ| 2.5719560 GHz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,579598 GHz 14.57 dBm ndB down 14,448 MHz ML 1 2.571656 GHz 14.71 dBm ndB down 14266 MHz
T1 1 2570247 GHz -11.63 dém nd8 26.00 d8 T1 1 2.570277 GHz -11.30 dém nd8 26.00 d8
T2 1 2,564693 GHz -11.14 dém Q factor 178.6 T2 1 2.584543 GHz -11.31 dém Q factor 180.3
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Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum = pectrum -
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 14.95 dBm| ™Il 14.05 dBm|
2.5923930 GHZ| 2.590115
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CF 2,595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,592393 GHz 14.95 dBm ndB down 14.286 MHz ML 2.550115 GHz 14.05 dBm ndB down 14146 MHz
TL 1 2587807 GHz -11.21 dém nd8 26.00 dB TL 1 2.587927 GHz -13.55 dém nd8 26.00 d8
T2 1 2,602073 GHz -11.09 dém Q factor 1617 T2 1 2.602073 GHz -13.63 dém Q factor 183.1
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Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

pectrum s pectrum
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 14.40 dBm) MiL1] 13.06 dBm)
2.6087540 GHz 2.6092630 GHz]
20 ut ndg 26.00 dB| 2 dB 26.00 dB|
04 por P o Lo RPN o 14.386000000 MHz 104 .. 14.146000000 MHz
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CF 2.6125 GHz 1001 pts Span 40,0 MHz CF 2.6125 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.608754 GHz 14.40 dBm nd@ down 14.386 MH2 M1 2.609263 GHz 13.88 dBm nd@ down 14,146 MHZ
T 1 2,605187 GHz -11.60 dam nd8 26.00 dB TL L 2,605397 GHz -12.22 dbm n 26,00 d8
T2 1 2.619573 GHz -12.71 dém Q factor 1B1.3 T2 1 2.619543 GHz -10.92 dBm Q factor 184.5
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.02 dBm ™Il 13.96 dBm|
2.5822780 GHZ| 2.5879920 GHz
= T nde 26.00 dB « ndB 26.00 dB
¥
A BUL. (. [P 1B.661000000 MHz Bt 18.901000000 MHz
10 d - - -— Win [ 10 d o WY oy g
j v G fadtor's | 138.4 J( T F QY HIL 136.9
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-60 df -60 di
CF 2.58 GHz 1001 pts Span 40.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,562273 GHz 13.02 dém ndB down 18.681 MHz ML 1 2.587992 GHz 13.38 dBm ndB down 18,901 MHz
T1 1 2570689 GHz -12.34 dam nd8 26.00 d8 T1 1 2.570689 GHz -12.56 dam nd8 26.00 da
T2 1 2,589351 GHz -13.96 dém Q factor 138.4 T2 1 2.58959 GHz -13.08 dém Q factor 136.9
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Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum 3 2
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.72 dBm| ™Il 1444 dBm)
2.5962790 GHZ| 2.5958390 GHz
20 20
T nde 26.00 dB)| ';, ndB 26.00 dB|
. ) A, ST " 18.741000000 MHz 4 n ol [ Bw 1B.621000000 MHz
1 1 H rcan ) 198.5 e v R AT T A 109.4
od . od / :
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10d } % 0d 1 I
/ Y d \
A Fram Lan < -30 démzy) T = g
eASE R A VREIP PY P, T LU ST
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,596279 GHz 13.72 dBm ndB down 18.741 MHz ML 2.555639 GHz 14.44 dBm ndB down 18,621 MHz
TL 1 2,585609 GHz -11.86 dam nds 26.00 dB TL L 2.585689 GHz -11.94 dam nds 26.00 d&
T2 1 2604351 GHz -13.83 dém Q factor 138.5 T2 1 2.604311 GHz -10.74 dém Q factor 135.4
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Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

pectrum s pect
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 13.62 dBm| mili] 12.75 dBm|
2.6110390 GHZ| 2.6119180 GHz
20 [CES ndB 26.00 dB ® ML ndB 26.00 d8
104 “\{_r' ARML mp 1B.661000000 MHz 104 ; - X _.pw 18.781000000 MHz
f WA Q Tactor~ 1 139.9| f 7 v Grac 139.1
od t od +
-0 d f‘ T -10 di +
20d / 4 20 di [
21 / T a1 ]
TN ey oy . . G
YA v \‘\J L W PN ) o Sy
50 d -50 di
-60 d 60 d
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2.611039 GHz 13.62 dBm ndB_down 18.661 MHz ML 2.611918 GHz 12.75 dBm ndB_down 18,781 MHz
TL 1 2,600689 GHz -12.91 dbm ndd 26.00 dB TL L 2.600849 GHz -13.76 dm n 26.00 dB
T2 1 2.619351 GHz -13.74 dBm Q factor 139.9 T2 1 2.619431 GHz -13.01 d8m Q factor 139.1
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pectrum 3 trum 2
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.55 dBm| ™Il 14.53 aBm|
2.57249000 GHz 2.5775170 GHz
= T ndB 26.00 dB| « ndd’] 26.00 d8|
04 1 ot B~ 4.785000000 MHZ 104 R T A ST A\,\/’\‘_ﬂ ©.690000000 MHZ]
[ T VI ~factol TN 537.9) 7 / Q factor \ 266.0)f
o : L 0 d .
s L T !
-10 df -10 di o f
] a ] x
20 d 20 d 7 T
/ \ 7 -
530 dem; 7+ e = - . o,
ALY P ke U
-40d
50 df -50 di
-60 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHZ CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,57249 GHz 14.55 dBm ndB down 4.785 MHz ML 2.577517 GHz 14.53 dBm ndB down 9,69 MHZ
T1 1 2570112 GHz -11.18 dém nd8 26.00 d8 T1 1 2.570125 GHz -11.49 d8m nd8 26.00 da
T2 1 2,574893 GHz -11.75 dém Q factor 537.6 T2 1 2.579815 GHz 10,44 dém Q factor 266.0
L ) - L )i ) L

Mi

ddle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 trum i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.68 dBm| ™Il 14.14 dBm|
2.59405100 GHz 2.5963790 GHz
20 20
thi 26.00 dB)| M nde 26.00 dB|
w0 o N . 4.715000000 MHz| 104 Pt ~— BB A 9.790000000 MHz|
T 7 7 G actor -\l 550.1 / Q factor \ 265.2]
. \
od - ¥ od g
A s ; \
f | |
20 d 1 | 20 I 1
/ ) |
30 ——F ey 7 A
. Sl [ L A AT v S W
-40d
50 df -50 di
-60 df -60 di
CF 2,595 GHz 1001 pts Span 10.0 MHZ CF 2.595 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,594051 GHz 12.88 dBm ndB down 4.715 MHz ML 2.556379 GHz 14.14 dBm ndB down 9,79 MHZ
TL 1 2,592642 GHz -13.22 dém nd8 26.00 dB TL 1 2.590185 GHz -12.08 dém nd8 26.00 d8
T2 1 2,597353 GHz -13.02 dém Q factor 550.1 T2 1 2.599975 GHz -12.24 dém Q factor 265.2
— —
L I ) - L I ) L

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.09 dBm| 15.64 dBm|
2.61874900 GHz 2.6170780 GHz
20 20
nelBy 26.00 dB| Eﬁ 26.00 dB|
By 4.845000000 MHz| i i 9.770000000 MHz|
d i d B 1
W T = v ¥ ‘mu{lur'\f“- 540.5] e Qfactor ¥\ 267.9)
ad ! o0d
10 df -10d
|
20 d ) 20 d .
) -
A i WY oy - - R e P
g iAo PR ARy, J "
-50 d -50 di
-60 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHZ CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2618749 Ghz 12.09 dém ndB down 4.545 MHz ML 2.617078 GHz 15.64 dBm ndB down 9,77 MHZ
T1 1 2615122 GHz -14.04 dBm nd8 26.00 d8 T1 1 2.610205 GHz -9.35 dém nd8 26.00 d8
T2 1 2619963 GHz -13.91 dém Q factor 540.5 T2 1 2.619975 GHz -9.85 dBm Q factor 267.9

L )

J

L I

J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.90 dBm| ™Il 11.64 dBm|
2.5809170 GHZ| 2.5808790 GHz
= m\‘%‘ 26.00 dB| « ndB 26.00 dB|
s 14.086000000 MHz Bui 18.741000000 MHz
10d S RI e, e 10 ds — . noa
7 7 7 G factor ¥ ¥y 183.2] o ek, (Vi 137.7)
od / {l 0 1
| L o | Il
\ i i
!
20 d - | 20 df
J el / \
== T T 90 R T - "
AT (P Wiy ay (R LYERON
-40 d
50 df -50 di
60 d -60 db
CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.560917 GHz 14.30 dBm ndB down 14.086 MHz ML 1 2.580879 GHz 11.64 dBm ndB down 18,741 MHz
T1 1 2 570457 GHz -12.01 dém nd8 26.00 d8 T1 1 2.570569 GHz -13.96 dBém nd8 26.00 d8
T2 1 2,564543 GHz -10.25 dém Q factor 163.2 T2 1 2.589311 GHz -13.63 dém Q factor 137.7
L ) - L )i ) L

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum = pectrum -
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.26 dBm) ™Il 12.94 dBm|
2.5922130 GHZ| 2.5970380 GHz
= ndB 26.00 dB @ M1 ndB 26.00 dB
w0 i Byt 14.146000000 MHz 104 N I Bw 1B.821000000 MHz
A TR R, T factBE 183.2] AT e e lJU’To&ub".;,.fu"\R 138.0)
v / 0o f
BUE! i 04 7|
20 df - 20 df I
i
|
i Ty P P e TV
s ~ VA S Wt A
50 df -50 di
-60 df -60 di
CF 2,595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,592213 GHz 13.26 dBm ndB down 14,146 MHz ML 2.557038 GHz 12.34 dBm ndB down 18,621 MHz
TL 1 2587957 GHz -11.56 dém nd8 26.00 dB TL 1 2.585689 GHz -13.05 dém nd8 26.00 d8
T2 1 2602103 GHz -12.54 dém Q factor 163.2 T2 1 2.60451 GHz -13.71 dém Q factor 138.0
— —
L I ) - L I ) L

Highest Channel /

15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

pectrum s pect
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 2.98 dBm MiL1] 14.12 dBm)
2.6093530 GHz 2.6100000 GHZ]
20 M 26.00 dB| 2 T ndg 26.00 dB|
04 Y. 14.296000000 MHz 04 I By 18.741000000 MHz
/" o ’ 2T T 182.5 JUT TN VY | e, 139.3
ad i od -
-0 3 ¥ -10 ¥
] \ /
20 d I, 20 d 2
/ \
30 / 30 L \
mJS A A Pty Ly
P W S WA S AV mrpnd Vo P g e e
-4 -40d te
50 df 50 d
60 d -60 di
CF 2.6125 GHz 1001 pts Span 40,0 MHz CF 2.61 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.609353 GHz 12.98 dam nd@ down 14.295 MHz ML 2.61 GHz 14,12 dBm nd@ down 18,741 MHZ
T 1 2,605337 GHz -13.40 dbm nd8 26.00 dB TL L 2600569 GHz -12.24 dBm n 26,00 d8
T2 1 2.619633 GHz -12.42 dBm Q factor 182.5 T2 1 2.619311 GHz -12.34 dBm Q factor 139.3
L U J wa L JU J L]
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.49 8.95 9.03 | 1340 | 1340 | 17.86 | 17.86
Middle CH - - - - 4.49 4.47 8.97 9.07 | 1343 | 1343 | 17.82 | 17.86
Highest CH - - - - 4.49 4.51 8.95 9.01 | 1340 | 13.37 | 17.82 | 17.78
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.46 - 9.03 - 13.52 - 17.94 -
Middle CH - - - - 4.52 - 9.01 - 13.43 - 17.90 -
Highest CH - - - - 4.47 - 8.97 - 13.43 - 17.90 -
TEL : 886-3-327-3456 Page Number : A38-12 of 41
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.64 dBm| 14,89 dBm|
2.57093200 GHz 2.57979900 GHz,
= 4.495504496 MHz « 4.485514486 MHz
AN A
10 d i AT 10 di 7 ™ 0 -
od od +
| / \
BUE! 4 -10d Tt
. / s / \
20 {, 20 +
P Para vy e e P
e T Pl e
ety 40 di
50 df -50 di
60 d -60 db
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,570932 GHz 14.84 dBm ML 2.573799 GHz 14.89 dBm
T1 1 2.5702522 GHz 10.57 dBm oce Bw 4.495504496 MHz T1 1 2.5702622 GHz 8.36 dBm oce Bw 4. 485514486 MHZ
T2 1 25747478 GHz 10.23 dBm T2 1 2.5747478 GHz 8.57 dem
L ) - L )i ) L

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum = pectrum -
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.69 dBm| ™Il 13,91 dBm|
0 2. 1200 GHZ - 2.59605900 GHz,
,‘K Oce B ~ 4.485514486 MHz 08 B 4.465534466 MHz
104 ilf [Tk N e VA LN, 3 10 4 . il e S IRV
| { \
od 3 0 t ¥
/ A { \
BUE! -10d
/ \ \
204 [ 1 20d \
| \ \
30 T
- ’ 3 TSN
v ! \a}w,v. A Nt i A
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,593432 GHz 14.69 dBm ML 2.556059 GHz 13.31 dBm
TL 1 2,8927522 GHz 8.50 dém Oce Bw 4.485514486 MHz TL 1 2.5927522 GHzZ 8.53 dBm oce Bw 4. 465534466 MHZ
T2 1 25972378 GHz 9.07 dém T2 1 2.5872178 GHz 7.56 dém
— —
L I ) - L I ) L

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

pectrum s pect
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 56 dBm| MiL1] 12.03 dBm)
2 2.61650100 GHz o 2.61856900 GHz
3 Occ Bw 4485514486 MHz| Okt By 4.505494505 MHz|
/ /| ad fa e A 12 A &
04 R | ~r A e e 104 Y - S
0 ; | 0 d / 'L
Y ]
4 / \ i / \
-0 -10
(\
20 d - 20 d
|
30 L 30
" A . /1
™ e AT AT Y WA I s
S0,
50 df 50 d
-6 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.616501 GHz 15.36 dam ML 2.518560 GHz 12.83 dam
T 1 2.6152622 GHz 8.14 dBm Oce Bw 4,485514456 MHz TL L 2.6152423 GHz 7.62 dm Oce Bw 4.505494505 MHz
T2 1 2.6197478 GHz 8.78 dam T2 1 2.5197478 GHz 7.98 dam

L I ]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.67 dBm| ™Il 16
20 2.5779770 GHZ| - 2.5718830 GHz
N 8051048951 MHz Oce B 9.030969031 MHz
b P, N T e W PN /
10 d A — 104 . s A e =
/ { \
od f 0 ~ b
| / |
-10 df ] T -0 ! \
\
. 20 d JJ‘ \‘
\ J \
. 30 = s -
A G N S TS AV ALS v
-40 d
50 df -50 di
-60 df -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2577977 GHz 16.67 dBm ML 1 2.571683 GHz 16.52 dBm
T1 1 25705045 GHz 10.85 dBm oce Bw 8.951048951 MHz T1 1 2.5705045 GHz 7.89 dam oce Bw 9.030969031 MHZ
T2 1 25794555 GHz 9.97 dbm T2 1 2.5795355 GHz 10.01 dBm
L ) - L )i ) L

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum = pectrum -
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.63 dBm| ™Il 15.55 dBm|
0 2.5979970 GHZ| - 2.5962190 GHz
- . 8971028971 MHz ; : 9.070929071 MHz
| 2 | A
1wd : o / ) 10 d ) e b Fa
/ \ / )
od . | o0d : .
[ | ! ‘
BUE! -10 di I\
\
|
20d L 1 20 o | .
! 1\\ / \
) 30
- 7Y, 7 Vo N P B =
el r R i L VN ] v
Sl o
50 df -50 di
-60 df -60 o
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.597997 GHz 17.83 dém ML 2.556219 GHz 15.55 dBm
TL 1 2,5905445 GHz 10.35 dBm Occ 8w 8.971028971 MHz TL L 2.5904645 GHz 9.89 dam Occ 8w 9.070929071 MHz
T2 1 2 5995155 GHz 10.59 dBm T2 1 2.5995355 GHz 9.77 dBm
— —
L I ) - L I ) L
pectrum s pect
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,20 o & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.33 dém| mili]
2.6134820 GHZ|
e occ 8051048951 MHz & Bu 9.010989011 MHz
Ve A B aata N ALt Aty e |
04 b 104 PES A S VL v‘-wz\‘
{ f
o J 0d / |
/ / \
BUE! T -10d
] |
’ \ ’ # \
a0 - 30 2
.y - \ p= =
- S as < o s omen
L 40 di
50 d -50 di
-60 d 60 d
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.613482 GHz 16.33 dBm ML 2.616558 GHz 15.22 dBm
TL 1 2,6105245 GHz 9.55 dBm Occ Bw 5.951048951 MHz TL L 2.6104845 GHz .61 dBm Occ Bw 9.010989011 MHz
T2 1 2,6194755 GHz 9.47 dBm T2 1 2.5194955 GHz 9.80 dBm

L I
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38

pectrum b pectrum =
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 14.99 dBm| ™Il 13.67 dBm|
20 2.5757920 GHZ| - 2.5789390 GHz
e Oce B 13306603397 MHz Oce B 13.306603397 MHz
1 A I e 2
104 1 ca Rt 10 5 e e ot
\
ad J | 0d / |
! 1 |’ |
10 d ! A 10 d 4
!
20 d - 20 di -
a0 /l ‘
e A e e, Ay Rl A N
o d
-50 d -50 di
60 d -60 db
CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2575792 GHz 14.99 dBm ML 2.578939 GHz 13.67 dém
T1 1 2.5707867 GHzZ 8.89 dBm oce Bw 13.396603397 MHz T1 1 2.5708467 GHzZ 7.09 dam oce Bw 13.396603397 MHz
T2 1 25641833 GHz 8.32 dem T2 1 2.5842433 GHz .43 dbm
L ) - L )i ) L
3 6: .
ectrum = pectrum -
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.10 dBm| ™l 14,14 dBm)
0 2.5987460 GHZ| - 2.5960790 GHz
_ 13426575427 MHz T ~ 13.426573427 MHz
e PN SN | i T2 Lolmoa 2
10 o ik A, ATl L A, ek 10 d Fa T L] = »
‘[ 7 7 T - i
0 d | 0d i
/ | | |
BUE! -10d / ‘
d / i [ 1
20 : 20 T
! \ /
a0 ; =
LN Y - \ R A
e L ol
-40
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.598746 GHz 16.10 dBm ML 2.556079 GHz 14.14 dBm
TL 1 25887867 GHz 9.51 dém oce Bw 13.426573427 MHz T1 1 2.5882867 GHzZ 8.34 dBm oce Bw 13.426573427 MHz
T2 1 26017133 GHz 8.76 dbm T2 1 2.6017133 GHz 9.10 dBm
— —
( X ] = C i ] =
pectum | = ect
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,20 o & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.25 dBm| mili]
20 2.6134290 GHZ| -
T OccBw 13.396603397 MHz| oce Bw 'Y 13.366633367 MHz
A . ~ T . g W 2
04 S EVATLY. (W) s, . A2 04 e r,\ - ’ 1
i \ [ \
od od
T
| | { \
104 | \ 04 - )
/ \ L
/ ! /
20 d 20 di
'} T 7
. w | \
) — - 30 T
iV NS ] I e il e e
-40d “dn
50 d -50 di
-60 d 60 d
CF 2.6125 GHz 1001 pts Span 90.0 MHz CF 2.6125 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2613429 GHz 14.25 dBm M1 2.617535 GHz 14.32 dBm
TL 1 2,6057867 GHz 9.38 dem Occ Bw 13.396603397 MHz TL L 2.60568167 GHz 7.73 dém Occ Bw 13.386633367 MHz
T2 1 26191833 GHz 8.20 dBém T2 1 2.5191833 GHz 7.25 dam
L U J L JU J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 20MHz

Lowest Channel / 20MHz / 16QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 1 aBm) ™Il 13.76 dBm|
20 2.5815980 GHZ| - 2.5812790 GHz
X‘ Oce B - 17.862137862 MHz Oce B 17.862137862 MHz
104 . L NV AL AN . o 104 T o - . 2
o 7 FZA I R = T
7 v | Jr L\J " ’j;
od t od { t
! [ \
-od - -10d ; T
i i ! 4
20 d - 20 o “I
73 / l\ Moo \
P v R .y Sy AT T T o o
-40d
50 df -50 di
-60 df -60 di
CF 2.58 GHz 1001 pts Span 40.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2561598 GHz 14.32 dBm ML 2.581279 GHz 13.76 dém
TL 1 2.5710889 GHz 9.77 dém Oce Bw 17.862137862 MHz T1 1 2.571049 GHz 6.74 dBm oce Bw 17.8621378B62 MHz
T2 1 2,568951 GHz 9.08 dém T2 1 2.5889111 GHz .95 dbm
L ) - L )i ) L
ectrum = pectrum -
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 13.49 dBm| 13.04 dBm)
0 2.5941210 GHZ| - 2.5995150 GHz
- l-'! Occ B 17.822177822 MHz 17.862137862 MHz
4 B s Al p i) b o 1 W, i . c
10 J o e v 10 F\J w7 P = \
od od /
104 Jw -10d ! {
20d 20 d ] LS
30 o 4 %0 L \
IR T o " 8 730,48 T - —
R v o NP VY e A =) AL
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2594121 GHz 13.49 dBm ML 2.559515 GHz 13.84 dBm
TL 1 2586049 GHz 8.87 dém Oce Bw 17.822177822 MHz TL 1 2.5860889 GHz 7.29 dBm Oce Bw 17.862137862 MHZ
T2 1 26038711 GHz 7.85 dém T2 1 2.603951 GHz 8.73 dbm
— —
L I ) - L I ) L

Highest Channel / 20MHz / QPSK

High

est Channel /

20MHz / 16QAM

pectrum

pect
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] mili] 12.51 dBm|
20 X - 2.6062040 GHz
ocdtiv 17.822177822 MHz| M1 Occ Bw 17.782217782 MHz
1 =2 P2, ) L 4 A I
10 df ’ i e 10 T L TV ey
od t 0d 1
| | f |
20 df | 20 df - -
/7 |
-30
p N T A -
B v | . e s Mool ke
- 40 d
50 d -50 di
-60 d 60 d
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.615075 GHz 13.58 dam ML 2.606204 GHz 12.51 dBm
TL 1 2,601049 GHz 8.59 dBm Oce Bw 17.822177822 MHz TL L 2.6010889 GHz 6.46 dBm Oce Bw 17.782217782 MHz
T2 1 26188711 GHz 7.80 dam T2 1 2.5188711 GHz 6.04 dbm
L U J L JU J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 13.27 dBm| ™Il 13.45 dBm|
20 2.57198100 GHz - 2.5724630 GHz
[ Oce B 4.455544456 MHz Oce B 9.030969031 MHz
. . 12 4 - =t
10 d -7 ] ..‘\ 10 7
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20d / \ 204 |
20 ] - 20 i
\ / \
0,8y Y o
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-40 d
50 df -50 di
60 d -60 db
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2571981 GHz 13.27 dém ML 1 2.572463 GHz 13.45 dBm
T1 1 2.5702722 GHz 8.11 dBm oce Bw 4. 455544456 MH2 T1 1 2.5705045 GHz 8.21 dBm oce Bw 9.030969031 MHZ
T2 1 25747278 GHz 7.28 dém T2 1 2.5795355 GHz .38 dbm
L ) - L )i ) L
ectrum 2 i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.86 dBm| ™l 15.01 dBm)
9483000 GHZ| 2.5940010 GHz
= Occ B 4.515484515 MHz @ 9.010989011 MHz
. 1
wd L B e e e wd e e 5 v
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od f od {
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f~ o Y
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,59483 GHz 12.85 dBm ML 2.554001 GHz 15.01 dBm
TL 1 2,8927323 GHz 6.28 dBém Oce Bw 4.515484515 MHz TL 1 2.5905245 GHz 8.17 dém Oce Bw 9.010989011 MHz
T2 1 25972478 GHz 7.45 dém T2 1 2.5995355 GHz .55 dbm
— —
L I ) - L I ) L

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

pectrum s pectrum
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 12.94 dBm) MiL1] 15.16 dBm)
2 2.61871900 GHz o 2.6129020 GHZ]
OctiBve 4465534466 MHz| s Occ Bw 8.971028971 MHz|
14 A Al - 2 T A N
10 d e Padva Ao S AR T - T
o d / | \
| |
-0 d - \
/ | I\
20 rf N
/ \
-30 —
L T v i e N
a1 s
50 df 50 d
60 d -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.618719 GHz 12.94 dam ML 2.512902 GHz 15.16 dam
T 1 2.6152022 GHz 6.46 dBm Oce Bw 4,455534456 MHz TL L 2.6105245 GHz 7.58 dBm Oce Bw 5971028971 MHz
T2 1 2.6197478 GHz 7.18 dam T2 1 2.5194955 GHz 8.03 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.71 dBm| ™Il 1143 dBm|
20 2.5739040 GHZ| - 2.5767230 GHz
M1 Oce B 13.516483516 MHz M1 Oce B 17.042057942 MHz
1 X . 1 " X
10 d = WA o 10 T ey EaTer
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BUE! : -10d i
!
20 d y \ 20 di ;‘
f \ / |
-0 = - = 7 30 P ™
A R A A T Vv Wl A AT [ v I
-40d -40 d
50 df -50 di
-60 df -60 o
CF 2.5775 GHz 1001 pts Span 30.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,573904 GHz 12.71 dBm ML 1 2.576723 GHz 11.43 dBm
TL 1 2,5707867 GHz 6.74 dBm Occ 8w 13.516483516 MHz TL L 2.571049 GHz 6.37 dam Occ 8w 17.942057942 MHZ
T2 1 25643032 GHz 6. 44 dBm T2 1 2.588991 GHz 7.31 dém
L ) - L )i ) L
3 ! . £
ectrum = pectrum -
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.02 dBm| ™Il 12.90 dBm|
0 2.5992860 GHZ| - 2.5989960 GHz
Oce By 13426575427 MHz Ot Bre 17.902007902 MHz
d P - Lo, d 1 Ja
w AT WY oy i SO T T
/ | f ey
od od
J \ (
-t0d f - -10d
ﬂ }
20 d i 20 di -
\
j \ . / ]
1~ Y T 'L‘ AV VT 7 T PO,
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,599286 GHz 12.02 dém ML 2.558598 GHz 12.98 dBm
TL 1 2,5882867 GHz 7.32 dam Occ 8w 13.426573427 MHz TL L 2.5860889 GHz 6.75 dBm Occ 8w 17.902097902 MHZ
T2 1 26017133 GHz 6.17 dém T2 1 2.603991 GHz 7.17 dém
— —
L I ) - L I ) L
3 . £
pectrum s pect
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.89 dBm mili] 10.76 dBm|
20 6135190 GHz| - 2.6077220 GHz
™ Oce B 18.426573427 MHz " Oce B 17.002007902 MHz
= d 1 X 2
10d 7 o e S Liraw e o ( T S ST LN o
/ 1 W |
od i 0d “ |
-10d ‘i \ -10d f {l
20 d T \ 20 di t
/ {
) 30
] Py w " Y, A
g bnfers WV P N P o) ]
-4 — Ao
50 d -50 di
-60 d 60 d
CF 2.6125 GHz 1001 pts Span 90.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.613519 GHz 12.89 dBm ML 2.607722 GHz 10.76 dBm
TL 1 2,6057867 GHz 7.42 dém Occ Bw 13.426573427 MHz TL L 2.6010889 GHz 7.39 dm Occ Bw 17.902097902 MHz
T2 1 2,6192133 GHz 6.49 dBm T2 1 2.518991 GHz 7.04 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

Conducted Band Edge

LTE Band 38 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] I o
trum Spect
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
20 db’.ue BPURIOUS )L INE _ABS PABS .‘ 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dem fl 10 dam i
ode {k 0 dem J
-10 dam . h -10 dem
. ) ; 1
SPURIGUS_LINE_ABS l l H 20 dem [
-30 dém L 4 0 dem
_— I b .
RPUB Ll ie,
50 derm 50 db!
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz £.504 GHz 1.000 tiHz 2:56334 GHz -35.14 dBm -10.14 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61966 GHz 20.41 dbrm -9.59 de
2,564 GHz 2.565 GHz 1.000 MHz 2.56493 GHz -33.27 dém -20.27 d& 2620 GHz 2.621GHz | 100,000 kHz 262001 GHz 1787 dBm 67 ds
2.565 GHz 2.569 GHz 1.000 MHz 2.56869 GHz -23.44 dBm -13.44 dB 2.621 GHz 2.625 GHz 1,000 MHz 2.62133 GHz -23.52 dbm “13.52 db
2,569 GHz 2.570 GHz 100,000 kHz 2.56997 GHz -16.00 dém -6.00 dB 525 CH= 2896 GHz 1,000 MHz 262563 GHZ 3309 dBm 2009 de
2,570 GHz 2.575 GHz 100,000 kHz 2,57036 GHz 20.98 dem -9.02 d& 5626 CHz .54 GH2 1,000 MH2 5 60859 GHz ~31.94 dBm .94 dB
T —
I - I )
2 18:17:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

Spect

Ref Level 30,00 dém
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck | SPURIGHE GHEEKARS_ PAES
20 dbife_BPURIOUS LINE ABS o0 chife—$PURIODS LINE ABS PASS
10 dem 10 dém
0ds { dem \
-10 dBm ] [ F10 dem l
SPURIDUS_LINE_ABS ] l -20 dem \ I
-30 dBm A -30 dBm ‘
e 40 dem
-50 dBm -50 dBm
60 dam 50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56323 GHz -31.38 dBm -6.38 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61836 GHz 7.36 dBm -22.64 d&
2,564 GHz 2.565 GHz 1,000 MHz 2,56451 GHz -31.33 dém -18.33 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -27.65 dBm -17.65 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56874 GHz -25.87 dBm -15.87 d& 2,621 GHz 2.625 GHz 1,000 MHz 2.62109 GHz -27.19 dbm -17.19 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -26.54 dém -16.54 dB 2625 GHz 2 828 Ghe 1,000 MHz D 62019 CHe 3352 dBm 2062 db
2,570 GHz 2,575 GHz 100,000 kHz 2,57361 GHz 8,23 dém -21.77 d& 5 526 CHz 5 645 Orz | 1000 MHz S eo04t CHe ~33.71 cam i de
T —
T - X o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 38 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

trum

Spect

Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
20 db’lﬂ:‘ BPURIOUS )L INE _ABS PABS 20 GBHTIP' SPURIOUS _LINE_ABS PASS
10 dem “} 10 dBm !
0 da l 0 dém i
-10 dBm 7 t -10 dBm
an e | . 1 l
SPURIGUS_LINE_ABS || “ 20 dem “ ﬂ [
230 dam H \ 0 dBm i P,
_ o o A,
e omrim oo o bl
50 derm MWB M
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
2:545 GHz 2.564 GHz 1.000 MHz 2.56355 GHz -36.04 dBm -11.04 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61963 GHz 19.49 dBm ~10.51 db
2.564 GHz | 2.565 GHz 1.000 MHz 2.56490 GHz | -34.23 dém -21.23dB 2,620 GHz 2.621 GHz | 100.000 kHz | 2.62000 GHz -16.52 dBm -6.52 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56873 GHz -25.57 dBm 2.621 GHz 2.625 GHz 1,000 MHz 2.62161 GHz -24.58 dbm “14.58 db
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -17.28 dbm 2.625 Gz 2.626 GHz 1,000 MHz 2.62668 GHz -34.03 dBm -21.03 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57036 GHz 20.84 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.63066 GHz -33.79 dBm -8.79 de
T —
Il w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

Spect

Ref Level 30,00 dém
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit ¢heck | SPURIGHE GHEEKARS_ PAES
20 abipe_§PURIOUS LINE ABS o0 chife—$PURIODS LINE ABS PASS
10 dBm 10 dBm
ode f ¥ dem ‘
-10 dBm ] [ 10 dBm l
SPURIDUS_LINE_ABS I -20 dem \ I
30 dem _30 dBm
prapirs \' MW .
T ~40 dBm
-50 dBm -50 dBm
60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency |  powerabs |  Alimit
2.545 Gz 2.564 GHz 1.000 MHz 2.56390 GHz -31.19 dBm -6.19 dé 2.615 GHz 2.620 Gz 100.000 kHz 2.61767 GHz .70 dBm -23.30 d&
2,564 GHz 2.565 GHz 1,000 MHz 2,56475 GHz -28.50 dém -15.50 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -29.80 dBm -19.80 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56771 GHz -24.25 dBm -14.25 d& 2,621 GHz 2.625 GHz 1,000 MHz 2.62141 GHz -30.02 dbm -20.02 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -27.00 dBm -17.00 d& 2625 GHz 2 828 Ghe 1,000 Mz 2 62591 oHe ~33.89 dom ~20.88 db
2.570 GHz 2.575 GHz 100,000 kHz 2.57121 GHz 5.86 dBm -23.14 dB 5 526 CHz 5 645 Orz | 1000 MH2 5 E970% oha 3440 e a0 de
T —
| - I )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 38/5MHz /64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

trum o ||| Specty
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
20 db’_ﬂh‘ BPURIOUS LINE ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem q 10 dbm \n
ode 0 dem I l
-10 dem ] -10 dem i -
SPURIOUS_LINE_ABS h “ 20 dém H I
-30 dem 0 dem e,
bbb AL JI i) il
Bl 0 dBm
50 dam Lﬂw’
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz || start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
2.545 GHz £.504 GHz 1.000 tiHz 2.56335 GHz -35.45 dBm -10.45 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61967 GHz 19.16 dBm -10.84 dB
2.564 GHz | 2.565 GHz 1.000 MHz 2.56478 GHz | -34.75 dém -21.75 dB 2,620 GHz 2.621 GHz | 100.000 kHz | 2.62000 GHz -20.66 dBm -10.66 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56873 GHz -24.51 dBm -14.51 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62138 GHz -24.38 dbm “14.38 db
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -19.61 dém -9.61 db 5 655 GH= 3 696 GH2 1.000 Mz 2 62541 GHZ ~33.56 dBm 20%6 de
2,570 GHz 2.575 GHz 100,000 kHz 2,57033 GHz 16.72 dBm -11.28 dB 5626 GHz 5.645 GH2 1.000 MH2 563012 GHz ~34.80 dBm .60 dB
T —
I - w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

Spect

Ref Level 30,00 dém
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit ¢heck [ SPURIOGEGHEEKAES_ PAES
20 abipe_§PURIOUS LINE ABS o0 dhipe_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
o de dbm *
-10 dBm - [J F10 dem \
SPURIDUS_LINE_ABS l -20 dem L I
-0 dom p—— -30 dBm
sl o
¥ -40 dem
-50 dBm -50 dBm
60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56380 GHz -32.63 dBm -7.63 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61677 GHz £.48 dBm -24.52 d&
2,564 GHz 2.565 GHz 1,000 MHz 2,56452 GHz -31,32 dBm -18.32 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62002 GHz -30.73 dBm -20.73 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56660 GHz -27.62 dBm -17.62 dB 2.621 GHz 2.625 GHz 1.000 MHz 2.62106 GHz -30.59 dBm -20.99 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -28.48 dBm -18.48 dB 2 525 GHe 2 626 G 1000 MH= 2 62520 oHe 3441 dom or a1 de
2.570 GHz 2.575 GHz 100,000 kHz 2.57183 GHz 5.67 dm -23.33 dB 5 856 GHz 5 6t Ghz | < 000 Vs S ea7ee oha aa a4 b i ds
T —
| - it e
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum o (| Sp. ur
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLinELKA PABS
o0 dhipe_BPURIOUS LINE ABS 3 | 20 chifE$PURIOUS LINE Aps PASS
10 dBm l‘ 10 dBm #}
0 de l‘ !l 0 dem ! \
-10 d8m T { \ -10 deém ! ~
anane | -20 dem:
SPURIOUS_LINE_ABS | L ‘ F [
.30 dBm 1 A =0 cem il i
o~ j I T
et t n -#0 dimw f
50 dém b
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.58 GHz ||| Start 2.61 GHz 10005 pts Stop 2.645 GHz
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2:545 GHz 2,560 GHz 1.000 MHz 2.54742 GHz -37.53 dBm -12.53 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61897 GHz 21.30 dBm -6.70 db
2.550 GHz | 2.565 GHz 1.000 MHz 2.56489 GHz | -30.93 dém -17.93 dB 2,620 GHz 2.621 GHz | 500.000 kHz | 2.62000 GHz -21.09 dBm -11.09 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -22.74 dém -12.74 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62108 GHz -23.33 dbm “13.33 db
2,569 GHz 2.570 GHz 500.000 kHz 2.56993 GHz -18.83 dém -8.83 dB 5 655 GH= 264D GHz 1.000 Mz 262510 GHz ~31.20 B Clazade
2,570 GHz 2,500 GHz 100,000 kHz 2.57112 GHz 19.17 dBm -10.83 dB 5640 GHz 5545 GH2 1.000 MH2 5 64068 GHz ~36.60 dBm 11998
T —
I - I )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

rectrum ué:' Spect
Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 Avgpwr [@1 avoPwr
Limit ¢heck | SPURIGHE GlinEARS_ PAES
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 thT‘P SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
0de rw it e Lg V‘n“ 0 gyt GAACiAL La b Ll s
-10 dBm . | (N -1o dem ‘l
SPURIDUS_LINE_ABS j L‘ -40 dém } i
-30 dBm -80 dBm y
wﬁw ‘b. I'IML .
]
-40 dem 40 dem
50 dem -50 dem
60 dem -60 dBm
Start 2.545 GHz 10005 pts stop 2.59 6Hz | |[[start 2.6 cHz 10005 pts Stop 2.645 GHzZ
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency |  powerabs |  Alimit
2.545 GHz 2.550 GHz 1.000 MHz 254988 GH2 -35.82 dBm -10.62 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61342 GHz 1.56 dBm -28.44 db
2,550 GHz 2.565 GHz 1,000 MHz 2,56393 GHz -31.84 dém -18.84 dB 2.620 GHz 2.621 GHz 500,000 kHz 2.62003 GHz -32.10 dBm -22.10 dB
2.565 Gz 2.568 GHz 1.000 MHz 2.56850 GHz -29.84 dém -19.84 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62263 GHz -32.59 dBm -22.99 dB
2.569 GHz 2.570 GHz 500,000 kHz 2.56999 GHz -29.57 dBm -19.57 dB 2 525 GHe 2 640 G 1,000 Mz 2 63798 oHe ~35 13 dom o013 de
2570 GHz o0z SO0.000 kHz i858 GHz 2.12 dém -27.86 d& 2.640 GHz 2.645 GHz | 1,000 MHz 2.64217 GHz -36.07 dBm -11.07 dB
i Y
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